



# Central Florida Testing Laboratories, Inc.

*Testing, Development and Research*

12625 40th St. N. CLEARWATER, FL 33762

Tampa Bay Area: (727) 572-9797 Florida: 1-800-248-CFTL FAX: (727) 299-0023

LAB NO.:	<b>194502</b>	SAMPLED BY:	<b>Client</b>
MATERIAL:	<b>VOBB CMU Block</b>	SAMPLED FROM:	<b>Block Plant<sup>†</sup></b>
PROJECT:	<b>Product Check</b>	DATE RECEIVED:	<b>12/10/07</b>
SOURCE OF SUPPLY:	<b>Ft. Pierce Block<sup>†</sup></b>	TESTED BY:	<b>LAB</b>
CONTRACTOR:		DATE TESTED:	<b>12/10/07</b>
CLIENT:	<b>Tarmac America</b>	DATE REPORTED:	<b>12/10/07</b>
REPORTS TO:	<b>Fort Pierce Block</b>		

## REPORT OF DIMENSIONAL MEASUREMENT

Block Size	Length (In.)	Width (In.)	Height (In.)	Weight (Lbs.)	Face Shell Thickness (In.)	Web Thickness (In.)
6"x6"x18"	17.953	5.967	5.996	29.41	1.51	1.03
6"x6"x18"	17.922	5.960	5.959	29.58	1.51	1.03
6"x6"x18"	17.906	5.962	5.961	29.50	1.50	1.03
<b>Average of Three</b>	<b>17.927</b>	<b>5.963</b>	<b>5.972</b>	<b>29.50</b>	<b>1.50</b>	<b>1.03</b>
6"x6"x12"	12.000	5.951	5.964	22.36	1.50	1.08
6"x6"x12"	12.000	5.956	5.982	22.61	1.51	1.06
6"x6"x12"	12.016	5.960	5.961	22.50	1.50	1.08
<b>Average of Three</b>	<b>12.005</b>	<b>5.955</b>	<b>5.969</b>	<b>22.49</b>	<b>1.50</b>	<b>1.07</b>
6"x6"x6"	5.995	5.969	5.976	12.06	1.51	NA
6"x6"x6"	6.001	5.987	5.962	11.98	1.51	NA
6"x6"x6"	6.001	5.972	5.971	11.96	1.51	NA
<b>Average of Three</b>	<b>5.999</b>	<b>5.976</b>	<b>5.970</b>	<b>12.00</b>	<b>1.51</b>	<b>NA</b>

<sup>†</sup> Source of Supply and Sample Location not verified by CFTL

Laboratory Director: *Tommy Barnes*  
*12/10/07*

Engineer in Charge: *[Signature]*  
*12-12-07*